
Item Part Number
No. Description SW6P SW6PR SW6PE SW6PER
1 Reignitor Support (2 Required) . . . . . . . . . . . . . . . . . . . . . . . . . . . .      ------ 121864 ------ 121864
2 Reignitor . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .      ------ 231620 ------ 231620
3 Screw #8 x 3/8 Hex H.D. (2 Required) (Junction Box Mounting) . . .      ------ ------ 121669 121669
4 Back Assembly, Flue Collector . . . . . . . . . . . . . . . . . . . . . . . . . . . . 101682 101682 101682 101682
5 Front, Flue Collector . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 101683 101684 101683 101684
6 Valve, Pressure Relief . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 160926 160926 160926 160926
7 Screw #10 x 1/4 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 121577 121577 121577 121577
8 Screw #10 x 3/8 (2 Required) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 121252 121252 121252 121252
9 Cover, Thermostat/Hi-Limit . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .      ------ ------ 090466 090466
10 Gasket, Thermostat Cover . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .      ------ ------ 070987 070987
11 Screw #8 x 3/8 Hex HD (2 Required) . . . . . . . . . . . . . . . . . . . . . . . .      ------ ------ 121669 121669
12 Grommet . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .      ------ ------ 070874 070874
13 Screw 8-32 x 3/8 Hex HD . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 121407 121407 121407 121407
14 Pilot Burner/thermocouple Assembly . . . . . . . . . . . . . . . . . . . . . . . . 161156 161156 161156 161156
15 Electrode, Reignitor . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .      ------ 232602 ------ 232602
16 Screw #8 x 3/8 Hex HD (3 Required) . . . . . . . . . . . . . . . . . . . . . . . .      ------ ------ 121669 121669
17 Cover, Element . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .      ------ ------ 090445 090445
18 Gasket, Element Cover . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .      ------ ------ 070988 070988
19 Burner Assembly with orifice . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 010843 010843 010843 010843
21 1/4 Loxit Nut (Manifold to Valve) . . . . . . . . . . . . . . . . . . . . . . . . . . . 171463 171463 171463 171463
22 Electric Element with Gasket . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .      ------ ------ 520789 520789
23 Bushing, Strain Relief . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .      ------ 070841 ------ 070841
24 Anode . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 231624 231624 231624 231624
25 Bushing, Snap 1/2" . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .      ------ ------ 070270 070270
26 Switch, Electric Element . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .      ------ ------ 232259 232259
27 Manifold, Outlet . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 171421 171421 171421 171421
28 Thermostat/Valve (SIT) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 161111 161111 161111 161111
29 Elbow . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 171394 171394 171394 171394
30 Nut 10-32 Keps (One Per Switch) . . . . . . . . . . . . . . . . . . . . . . . . . .      ------ ------ 121698 121698
31 Switch Assembly, 120 V.A.C. T-Stat/Hi Limit . . . . . . . . . . . . . . . . .      ------ ------ 232306 232306
32 Screw #10 x 3/8 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .      ------ ------ 121252 121252
33 Cover, Junction Box . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .      ------ ------ 090447 090447
34 Grommet, Gas Inlet . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 070989 070989 070989 070989
35 Bushing, Snap 7/8" . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .      ------ ------ 230218 230218
36 A.C. Junction Box Assembly . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .      ------ ------ 090450 090450
37 Nut, 10-24 Keps (Green) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .      ------ ------ 121576 121576
38 Bushing, Snap 7/8" . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .      ------ ------ 230218 230218
39 Foam Jacket (2 Required) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 101780 101780 101780 101780

(With any order for Foam Jacket, also order Banding Kit 520772)
40 Screw 10-24 x 1/2 Whiz Lock (2 Required) . . . . . . . . . . . . . . . . . . . 121459 121459 121459 121459
41 Burner Bracket Assembly . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 063244 063244 063244 063244
42 Nut 1/4-20 Hex Keps . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 121474 121474 121474 121474
43 1/4 Loxit Nut (Manifold to Burner) . . . . . . . . . . . . . . . . . . . . . . . . . . 171463 171463 171463 171463

MODELS
SW6P • SW6PR • SW6PE • SW6PER



MODELS
SW6P • SW6PR • SW6PE • SW6PER


